Steel Dynamics, Inc: CERTIFIED MILL TEST REPORT TINtea: 03 1 05 /2021
°. mnmvﬁmm:ﬁ Customer # 000320 Produced: 02 / 16 /{2024
601 8. Roag 700 East

‘olumbla Gity, Indiana 46725 -
260} 6254100 (260) 625-8950 FAX

Juality 1100% EAF Melted and Manufactured in the USA /
tecycled content: PC = §8.0%, PI = 27.0%

S0 90012015 and ABS Certitied

MTR plies with EN 10204 3.1,

SPECIFICATIONS SHIPMENT DETAILS B0L # 0000640318 - 31680,00 Ibs
mmmmmmnm Grades*
roduct Wide Flange Beam » aa_qz,nwwﬁﬁﬁ. n ABB2 | AB2M Bundle/ASN# Length pcs Cust PO | Job/Referehce
Size wsax1s - 061391638 00" 12 SSW117s52
W200X26.8 ASTMAST2ASTZM - 18 AS72 grs0igrads 061391642 00 12 SswinTss2
ASTMATOO/ATOSM - 18 ATO9 gr50/gra4s .
Heat Number 8190135 061381644 400" 12 SSWi117552
AsRolled AASHTO M270MM270 - 20 M270 grad5/gr50 061391635 0o 8 sswitrss
Condjition(s) Five Groad CSAG40.21-13 SOWM/345WM
Fully Kilted ASTM AJG/A3EM - 10 A36 /A3BM
*SDMULR kements of AB92, A572-50, AT9-50, AS20-50,
NoWeld Repair [ 52 aacwqam..wm.wxﬁ:iww pribnph mvmﬁa.um" m.,.m.,%wi 345W and 350W.
CHEMICAL ANALYSIS (weight percent)
C/| Mn P S Si Cu Ni oCr Mo Sn V Nb/Ch Al N B *CE1*CE2 *CE3"PCM | ?m.ﬁ.ﬁﬁ»
. 105 013 030 24 27 10 A3 .04 010 023 0 003 002 0123 .0002 .30 .338 26 A5 550 Heat
ICAL TESTING CHARPY IMPACT TESTS (avallable only when specified at time of order)
Yield (fy} Tensilo {fu) Temp  Absorbed Energy ftibf 7 J
Strength Strength fylfu  %Elong. | Test FIC _ Specmen1 Specmen2  Spackmen 3 Average Minimum
ksi/ MPa ksi / MPa ratio {8" gage) 1
571395 747510 78 27 2
561385 737505 i 26 3
4
5
[
tel§ .ﬁﬁ@fi@fﬁm@.&m&.ﬁa&m?_.i.ﬁm¢._.8qﬂqvg.u,%ﬁiﬁﬁiu_37.339323:534.ﬁmw,,.:.uxvﬁmx@%}:zzzvrﬁum PEm{ANS) = C+SU0+MVZ0+CLI2HUBD»CHZ0Tma BV Tm 50

A VEHNCING CES (AWSIoCHMAYSTHCAMOVUEHNACIVIE  CEYICET, <G+ () » (2 +(CH1S) + (NKEO} +{Mold) + (VI14)

pecificitic ,Escgsegcoiggniginﬂﬂug
with the fequirements of American Buresy of Shipping Rules with satisfactory reaults,

Signed:

ABS CERTIFICATION u

-

| :mJWS&? that the content of this report are aceurate and correct. All tests and

Operatipns parformed by this material manufacturer are in compliance with the
requirements of the material specifications and appiicable purchaser designated requlrements. this day of
L3
Signed: <m_°—_.mm <m-.— Q_A \}“\NNN \% Signed My commission expires:
Form £-8{00-002-054 revs  Quallty Manaper Notary Public

State of indiana, County of Whitiey Sworn to and subscribed before me

ASTM AG - 14.6: A signature is frot required on the test report; however, the document shall clesrly ident
Notwithstanding the absence of a slgnature, the organization submiting the report is responsible for the content of the report

fy the crganization submitting the report.
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